
Prevalence of Vancomycin Resistant
Enterococcus in Wastewater
Treatment Plants and Their Recipients
for Reuse Using PCR and
MALDI-ToF MS
Anthony A. Adegoke1,2*, Chibuzor E. Madu1, Poovendhree Reddy3, Thor A. Stenström1 and
Anthony I. Okoh4,5

1Institute for Water and Wastewater Technology (IWWT), Durban University of Technology (DUT), Durban, South Africa,
2Department of Microbiology, University of Uyo, Uyo, Nigeria, 3Department of Community Health Studies, Faculty of Health
Sciences, Durban University of Technology (DUT), Durban, South Africa, 4Department of Environmental Health Sciences, College
of Health Sciences, University of Sharjah, Sharjah, United Arab Emirates, 5SAMRC Microbial Water Quality Monitoring Centre,
[...]
https://www.frontiersin.org/articles/10.3389/fenvs.2021.797992/full
https://www.frontiersin.org/articles/10.3389/fenvs.2021.797992/full
https://www.frontiersin.org/articles/10.3389/fenvs.2021.797992/full
http://creativecommons.org/licenses/by/4.0/
mailto:anthonyadegoke@uniuyo.edu.ng
mailto:aayodegoke@gmail.com
https://doi.org/10.3389/fenvs.2021.797992
https://www.frontiersin.org/journals/environmental-science
www.frontiersin.org
https://www.frontiersin.org/journals/environmental-science#articles
https://www.frontiersin.org/journals/environmental-science
https://www.frontiersin.org/journals/environmental-science#editorial-board
https://doi.org/10.3389/fenvs.2021.797992


INTRODUCTION

Enterococci are Gram-positive coccoidal bacteria that mainly
occur in pairs or short chains, and share some phenotypic
attributes with streptococci (Vu and Carvalho, 2011). They
consist of several species. Among these, E faecalis and E
faecium are normal commensals of the gastrointestinal tract of
humans and some other animals with typical concentration in
human stool of 104–107 CFU per Gram (Fisher and Phillips, 2009;
Boehm and Sassoubre, 2014; Puchter et al., 2018). Enterococci
can be recovered from human infection, vegetations and surface
water, the latter two partly due to contamination by animal
excreta, untreated sewage and poorly treated wastewater (Jett
et al., 1994; Hammerum, 2012; Sanderson et al., 2020; Ping et al.,
2020). Several species such as E hirae, E faecalis, E casseliflavus, E
faecium, E mundtii and E sulfureus have been shown to be
associated with vegetations such as forage crops (Cai, 1999;
Muller et al., 2001).

Being part of the normal flora of the gastrointestinal tract,
Enterococcus species are faecal indicator used in water quality
control EU, 2006; USEPA, 2006; and WHO, 2006; Boehm and
Sassoubre, 2014. Enterococci can tolerate environmental stressors
such as temperature (5–50°C), variable pH (4.5–9.9), 40% bile
salts and 6.5% NaCl, desiccation, and oxidative stress (Bradley
and Fraise, 1996; Fisher and Phillips, 2009; Arias and Murray,
2012). The resilient ability of enterococci may help them
withstand some less stringent WWTP processes. This is
evident from the detection of enterococci from chlorinated
effluent samples tested by Rosenberg-Goldstein et al. (2014),
though the concentration of chlorine was not stated.

Many species of Enterococci are opportunistic pathogens and
cause some life-threatening infections such as nosocomial
bacteremia, urinary tract infection and wound infection etc.
Mortality associated with antibiotic resistant enterococcal
bacteremia is several times higher than when associated with
susceptible enterococcal bacteremia (Puchter et al., 2018; Athan
et al., 2019). Athan et al. (2019) described enterococcal
bacteremia as silent but deadly and therefore recommended
that the patients with enterococcal bacteraemia should be
assessed for colorectal neoplasia. According to European
Centre for Disease Prevention and Control, (ECDC, 2012), the
prevalence of vancomycin resistance between 2005 and 2010 was
much more frequently associated with E. faecium (20.6%
United Kingdom, 26.4% Portugal, 32.3% Greece, 35.2%
Ireland) than with E. faecalis (2.1% United Kingdom, 4.0%
Portugal, 5.3% Greece, 2.1% Ireland). In a study to
characterize presumptive vancomycin-resistant enterococci
recovered during infection control surveillance in Dallas,
Texas, United States, using Spectra VRE agar containing 6 μg/
ml vancomycin, robust identification of E. faecium was made by
Ping et al. (2020). This shows that the bacteria still have a public
health significance worthy of consideration for surveillance.

Vancomycin, is an important glycopeptide antibiotic and the
drug of choice against enterococcal infection due to resistance to
other antibiotics (Varela et al., 2013). Emergence and spread of
vancomycin-resistant enterococci (VRE) are a public health
concern and a threat to antibiotic therapy and can pose

serious threat if contained in wastewater for reuse. In the US,
the prevalence of VRE in health care units in 2003 was 28.5%
(Varela et al., 2013) noted, this continues to be significant (Ping
et al., 2020). VRE in poorly treated wastewater recycle back
directly or indirectly to humans (Rizzo et al., 2013) and so
constitute a serious threat to public health. Transmission may
be through food crops irrigated with reclaimed water and
effluents from WWTPs or discharged directly into streams
and thereafter used as irrigation water.

Several studies on the occurrence of antibiotic resistant
bacteria in WWTPs and effluents detected VRE at different
stages of the wastewater treatment processes and even in the
final effluents (Kotzamanidis et al., 2009; Nagulapally et al., 2009;
Araújo et al., 2010; Luczkiewicz et al., 2010; Morris et al., 2012;
Sanderson et al., 2020). Sadowy and Luczkiewicz (2014) showed
that WWTPs constitute an important source of enterococcal
strains carrying antimicrobial resistance determinants (ARDs).
The ARDs are often associated with the presence of mobile
genetic elements (MGE), thus increasing a pool of such genes
for potential transfer to other organisms in the environment.
Sanderson et al. (2020) reported the detection of VRE isolates,
containing E. faecalis, E. faecium, E. casseliflavus and E.
gallinarum from the WWTP AMR phenotype.

Managing and minimizing the level of VRE in the effluents
from wastewater treatment is an important aspect in reducing
infection risk among the exposed individuals when the water is
reused. It will also reduce the risk of acquiring antimicrobial
resistance by other bacterial species through genetic
recombination in the environment. It is therefore important to
assess the efficiency ofWWTPs in removing VRE and subsequent
measures to be taken to curb dissemination of these high-risk
bacteria in South Africa because of the immense human health
risks such pathogenic bacteria may have via exposure (World
Health Organization, 2017; Adegoke et al., 2020; Nzima et al.,
2020).

Vancomycin affects the cell wall synthesis by targeting the
D-Alanyl-D-Alanine terminus. Thus, resistance by enterococci
involves two component systems where the cell wall composition
is altered from the peptidoglycan precursor D-Ala-D-Ala
(vancomycin-susceptible) to D-Ala-D-lactate (D-Lac) or
D-Ala-D-Serine (D-Ser). The D-Ala-D-lactate (D-Lac) and
D-Ala-D-Serine (D-Ser) have many times less affinity for
vancomycin, thus the susceptible target is removed (Fisher and
Philips, 2009). There are six types of resistance to vancomycin
which are van A, B, C, D, E, and G. The differences between these
phenotypes are based on the composition of their peptidoglycan
precursors in response to vancomycin, their inducibility, and in
the level of resistance conferred.VanA, VanB- andVanD-types of
resistance result from the preferential incorporation of D-alanyl –
D-lactate precursors in peptidoglycan (Bugg et al., 1991; Evers
et al., 1994; Depardieu et al., 2004), while VanC, VanE and VanG
(Arias et al., 2000; Abadia et al., 2002; Depardieu et al., 2003),
relate to the ligase that produces D-alanyl – D-serine rather than
D-alanyl – D-lactate (Reynolds et al., 1994).

The first outbreak of VRE in a haematology unit in Durban,
South Africa was reported in 2016 (Mahabeer et al., 2016). This
has raised the need for increased surveillance in clinical settings

Frontiers in Environmental Science | www.frontiersin.org January 2022 | Volume 9 | Article 7979922

Adegoke et al. Vancomycin Resistant Enterococci in Wastewater for Reuse

https://www.frontiersin.org/journals/environmental-science
www.frontiersin.org
https://www.frontiersin.org/journals/environmental-science#articles


and the environment. Determination of the prevalence of VRE
from the WWTPs and their receiving water bodies will help to
reinforce control measures to avoid subsequent outbreaks when
treated wastewater is reused along with the recipient surface
water. Thus, this paper evaluated the prevalence of VRE in
WWTPs and their receiving water bodies, the antibiotic
resistant pattern and the putative resistance genes present in
these isolates. This will reveal the potential human health risks
associated with the reuse for agriculture and domestic purposes.

MATERIALS AND METHODS

Sample Collection and Brief Description of
the Sampling Sites
The sampling sites were two WWTPs collecting municipal
wastewater from Durban metropolis and the water bodies
receiving their effluents. The choice of the WWTP sites was
based on the size, plant configuration and the sources of their
wastewater. Plant I has a design capacity of 18.80 ML/d and serves
about 30,000 people (working capacity � 10.98 ML/d) while Plant
II is slightly bigger; 25 ML/d serving approximately 70,000 people
(working capacity � 22.0 ML/d). Plant I is based totally on
Trickling Filters with four primary settling tanks, six trickling
filters, six secondary settling tanks and three anaerobic digesters
(unheated and unmixed). Plant II uses the Activated Sludge
System composed of two primary settling tanks, activated
sludge reactor, three clarifiers, and three anaerobic digesters
(heated and mixed). Both plants have a post-chlorination step
where the effluent is disinfected before it is discharged to the
respective recipient river.

Samples collected include wastewater (influent, biofilter/
clarifier, and the final effluent at the point of discharge to the
receiving water body) and the receiving water body samples from
both upstream (1 km before) and downstream (1 km after) the
discharge point. Samples were collected in parallel. There were
nine sampling events spread across a year from July 2016 to May
2017. All samples were collected and transported in appropriate
bottles in a cold chain analysed within 12 h.

Isolation and Enumeration of Enterococci
from Samples
Standard membrane filtration (EPA, 2002) and spread plate
methods were used depending on the expected concentration
ranges to quantify total enterococci (TE) and VRE from the
samples collected. A modified procedure as used by Rosenberg-
Goldstein et al. (2014) for culturing and enumeration of TE and
VRE were employed. Ten-fold serial dilutions in the range
between 1 and 0.001 ml of the influent and the biofilter/
clarifier samples were prepared using sterilized phosphate
buffered saline (PBS) due to their expected high microbial
counts. Then, 100 µL of each dilution was inoculated onto the
medium by the spread plate method in duplicate on membrane-
Enterococcus Slanetz and Bartley (mS&B) agar to isolate total
enterococci, and mS&B agar modified with 6 μg/ml of
vancomycin added to isolate VRE (Anderson et al., 2013;

CLSI, 2020; Gazel et al., 2021). For the effluent and river
samples 10 ml or 100 ml duplicate aliquots were filtered
through 0.45 µm, 47 mm membrane filters (Millipore, Billerica,
MA). Filters were placed on the media as above. Plates were
incubated at 35°C for 4 h and then at 44°C for 44 h. Colonies with
pink to maroon red colours were considered presumptive TE and
VRE respectively. Distinct colonies with various colours (pink to
maroon red) were selected. Depending on the count, one out of
every five colonies were chosen with at least two isolates from
each plate. These colonies were purified on Brain Heart Infusion
(BHI) agar.

For preliminary identification, purified colonies were tested
for Gram reaction, catalase and pyrrolidonyl peptidase (Pyrase
test) and growth on bile aesculine agar. All Gram-positive cocci in
pairs or short chains, catalase negative, pyrrolidonyl peptidase
positive which produced dark colouration on bile aesculin agar
were considered to be presumptive Enterococcus and thus stored
in BHI broth with 25% glycerol at −80°C for further studies.

DNA Isolation
DNA extraction was carried out using the boiling method as
described byMicallef et al. (2013). The glycerol stock isolates were
streaked on Brain Heart Infusion Agar. A loopful of 24 h
respective isolate cultures were transferred to 2 ml Eppendorf
tubes with 500 µL of sterile distilled water. These were heated, in a
heat block (Benchmark Digital heat block) at 100°C for 10 min
and then centrifuged at 14,000rpm for 15 min. Then 300 µL of the
supernatant, which contained the DNA, was carefully taken and
stored in −20°C. This served as DNA template for all the PCR
based reactions.

Generic and Species-Specific Identification
of the Isolate by Polymerase Chain Reaction
Both the genus and species primers were synthesized by Inqaba
Biotech., South Africa. For genus identification, Enterococcus
primer, El (5′ TCA ACC GGG GAG GGT 3′) and E2 (5′
ATT ACT AGC GAT TCC GG 3′) and PCR condition
developed by Deasy et al. (2000) was used. Briefly, the DNA
amplification was carried out in a final volume of 20 µL
containing 10 µL of Hotstart green mastermix (Thermofisher),
20 µM each of the forward and reverse primers, water and 5 µL of
DNA template. The cycling condition in a thermocycler (Biorad,
South Africa) consisted of an initial denaturation step of 95°C for
5 min, 25 cycles in a denaturation at 94°C for 1 min, annealing at
60°C for 1 min, followed by polymerization at 72°C for 1 min. Five
microlitres of the PCR product was electrophoresed on a 2% (w/
v) agarose gel using Ix TAE buffer (40 mM Tris acetate, 1 mM
EDTA, pH 8) stained with gel red and a 100-bp ladder was used as
a marker. This was run at 100 V for 60 min and visualized with
UV transilluminator (BIORAD, South Africa) and photographed.

A multiplex convectional PCR as adapted from Jackson et al.
(2004) was used to identify the species of the confirmed
Enterococcus isolates. This was modified by using DNA
template instead of the whole cell suspension. The twenty-
three Enterococcus species and the multiplex groups as
adapted from Jackson et al. (2004) were used (Table 1). PCR

Frontiers in Environmental Science | www.frontiersin.org January 2022 | Volume 9 | Article 7979923

Adegoke et al. Vancomycin Resistant Enterococci in Wastewater for Reuse

https://www.frontiersin.org/journals/environmental-science
www.frontiersin.org
https://www.frontiersin.org/journals/environmental-science#articles


was carried out in a 25 µL reaction volume consisting of; 12.5 µL
PCR mastermix (DreamTag MM Thermofisher), 0.2 µL each of
the forward and reverse primers for genus and species; nuclease
free water; and 5 µL of DNA template. The primers for the
reaction are listed in Table 1. The thermocycling conditions
were as follows; initial denaturation at 95°C for 4 min, products
were amplified by 30 cycles of denaturation at 95°C for 30 s,
annealing at 55°C (groups 1, 2, 5, and 6) or 60°C (groups 3, 4, and
7) for 1 min, and elongation at 72°C for 1 min. This was followed
by a final extension at 72°C for 7 min. Five microliters of product
was electrophoresed on a 2% 1 × Tris-acetate-EDTA agarose gel
containing gel red stain. DNA molecular weight marker (100 bp;

Roche) was used as the standard. The gel was run for 1 h at 100 V,
the expected band size being 733 bp.

Further Confirmatory Identification by
Matrix-Assisted Laser Desorption/
Ionization Time-of-Flight Mass
Spectrometry
Selected isolates were sent to Department of Infectious Diseases,
University of Gothenburg, Sweden for further confirmatory
identification using Matrix-assisted laser desorption/ionization
time-of-flight mass spectrometry (MALDI-TOF-MS).

TABLE 1 | Primers for species-specific identification of Enterococcus.

Species Primer Sequence (59-39) Product size (bp) Multiplex grp

E. asini AS1 GCATCATGACAAGCATCACGC 365 7
AS2 GGCTTTTTGCCTTCAGATAAA

E. avium AV1 GCTGCGATTGAAAAATATCCG 368 5
AV2 AAGCCAATGATCGGTGTTTTT

E. casseliflavus CA1 TCCTGAATTAGGTGAAAAAAC 288 2
CA2 GCTAGTTTACCGTCTTTAACG

E. cecorum CE1 AAACATCATAAAACCTATTTA 371 6
CE2 AATGGTGAATCTTGGTTCGCA

E. columbae CO1 GAATTTGGTACCAAGACAGTT 284 5
CO2 GCTAATTTACCGTTATCGACT

E. dispar DI1 GAACTAGCAGAAAAAAGTGTG 284 3
DI2 GATAATTTACCGTTATTTACC

E. durans DU1 CCTACTGATATTAAGACAGCG 295 1
DU2 TAATCCTAAGATAGGTGTTTG